DM-100 CHASSIS




2
0p)
0p)
<
I
@)
o
S
i
=
QO




DM-100 CHASSIS




DM-100 CHASSIS

M NO.| QTY. |PART NO. DESCRIPTION ITEM NO.| QTY. |PART NO. DESCRIPTION
1 1 |p73i BASE, SPEEDSTER 45 1 |H89s LATCH BRACKET
2 2 |H296 COOLING FAN WIRE GUARD 46 2 |He02 "L BRACKET
3 8 |H206 SCREW, HEX HD, SELF-TAPPING, #10-32x 5/8' LG.| 47 4 |Her7 #10 LOCK WASHER
4 1 [Hos3 DUAL MANIFOLD PLATE, 9" x 13" 48 4 |H230 SCREW, #10-32 x 1/2" LG. PHIL. PAN HD.
5 2 |p73s SINGLE MANIFOLD 49 2 |si03 90 DEG 1/4" M x FM
6 2 |Gooa GASKET, VACUUM MOTOR 50 4 |H212 WASHER, 9/16" ID
51 1 [sio7 1/4" HEX NIPPLE
7 2 [C310 MOTOR, HI-PERF. 2 STAGE 115V 52 1 |AH105 HOSE, 3/8" SURGE x 15-3/4"LG.
8 6 |H7e8 BOLT, 1/4-20 x 3/4" LG. SERRATED FLANGE 53 2 |H413 WASHER, NYLON
9 6 |H500 2-STAGE VACUUM SUPPORT 54 1 [B106 1/4" CLOSE NIPPLE
10 6 |H201 BOLT, 1/4-20 x 1/2" LG. HEX HEAD 55 1[I 1/4"x 1/4" ADAPTER
1 4 |H217 HOSE CLAMP 56 1 [B102 Q.D., 1/4" FEMALE
12 1| |PH627 (Speedsterl) |VACUUM HOSE, 1-1/2" x 22" LG. 57 1 [Bi8s 90 DEG 3/8" M x FM
13 2 |H300 1-1/2" HOSE CUFF 58 2 |H299 WASHER, .688 x 1.50 x .075
14 1 |Gose EXHAUST BOOT, PLASTISOL 59 1 [B216 NIPPLE, 3/8" CLOSE
15 1| |PH627 (Speedster2) |1-1/2' VACUUM HOSE 60 1 [B210 BUSHING, 1/2 m x 3/8 fm
16 1 |G059 (Modified) __|EXHAUST BOOT, PLASTISOL 61 1 [B119A 1/2" FILTER STRAINER
62 2 |H203 HEX BOLT, 1/4-20 x 1-1/4' LG
17 1 |C305 PUMP, 100 psi 63 2 |H213 1/4" LOCK WASHER
18 8 |H289 WASHER, FLAT, #10 64 4 |Hont WASHER, 1/4"1D x 1" OD
19 2 |Ho73 KEP-NUT, #10-32 65 4 |G052 BUNA WASHER, 1-1/8" OD x 3/16"ID
20 2 |H222 #10-32 x 1-1/4" LG. PHIL. PAN HD. SCREW 66 2 |H215 1/4-20 HEX NUT
21 1 |B10S REDUCER, 3/8" M x 1/4' FM 67 1 |p733 VACUUM TANK, SPEEDSTER
2 1 |BI36 90 DEG 1/4" MxM 68 1 |H225 1-1/2" DRAIN VALVE
23 1_|AHI06 HOSE, 3/8" SURGE x 20" LG. 69 1 |H226 DRAIN SPOUT, 45 DEG.
24 1 |Biz2 90 DEG 1/2" B x 3/8' MP 70 3 |H229 1-1/2" GRAY PVC INLET FITTING
25 1 [PH615-21 1/2" KURITEK x 21" LG. 71 2 |Ho44 1-1/2" PVC ADAPTOR
2 1_[B160 1/2 BARB x 3/8 FM SWIVEL 72 2 |H2o7 PIPE, 1-1/2"x 11" PVC
27 1 [Haz1 AXLE, 1/2" x 18-1/2" LG. 73 2 |p7ss ELBOW FOR FLOAT ASSEMBLY
28 2 |Hos1 12" WHEEL 74 2 |H235 FLOAT CAGE
29 4 |Hos4 5/8"ID AXLE WASHER 75 1 |coeo VACUUM LID GASKET
30 2 |H219 1/2" AXLE CAP 76 1 |G056 (part 10f2) | VACUUM LID BASE
31 2 |Hess CASTER, 5" DIA. 77 1 |G056 (part20f2)  |[VACUUM LID COVER
32 8 |H342 BOLT, HEX HD., 1/4-20 x 1" LG. 78 6 |H304 SCREW, #8-32 x 5/8" LG. PHIL. OVAL
33 12 [H210 WASHER, FLAT, 1/4" 79 1 |Ho43 90 DEG. PVC ELBOW, 1-1/2" SUIP x 1-1/2" FT
34 10 [H216 LOCKNUT, 1/4-20 80 1 |coo1 1-1/2" INLET GASKET
35 1 |H220 CORD STRAIN RELIEF FITTING 81 1 |H338 SWITCH PLATE, 3-HOLE
36 1 |H221 1/2" STEEL LOCK NUT 82 2 |Hé12 #8 FLAT WASHER
37 1 [E550 30" POWER CORD PIGTAIL 83 2 |H246 SCREW, #8-32 x 3/8" LG. SOCKET HD. CAP
38 1_|cia CONNECTOR, CORD 84 3 |esis SWITCH, 2 POSITION ROCKER
39 1 |es30 POWER CORD, 50
40 1 |pr32 SOLUTION TANK, SPEEDSTER
41 1 |coisa COVER, SPEEDSTER SOLUTION TANK
42 1 |Hazs BRACKET, FRONT HINGE
43 6 _|H770 BOLT, 1/4-20 x 1/2" LG. SERRATED FLANGE
44 2 |Ho04 BOLT, 1/4-20 x 1-3/4" LG. HEX HEAD

ADDITIONAL COMPONENTS NOT SHOWN:
WIRING HARNESS COMPONENTS

E513 - WIRETIES, SMALL
G010 - BAG, FILTER
H347 - CLAMP, HOSE

L40TA - BOX, MACHINE

L401B - BOX, TOP TRAY

L478 - BOX, BOTTOM SUPPORT
L5710 - MANUAL, SPEEDSTER 1000
L740 - BAG (FOR MANUALS)
L806 - LABEL SET, SPEEDSTER 1000
L419 - SERIAL NUMBER

L822 - GENERIC DATA PLATE
L854 - LABEL, HIGH VELOCITY



	DM100 Complete.pdf
	DM100_1.pdf
	DM100_2
	DM100_3

	DM100_items

	NAME: DM-100 CHASSIS


